


€D ST4
O %

dl
AWOHANT |
o [}
Y agenct

W, <
%4, PROT"‘C

United States Environmental Protection Agency
Office of Water
Washington, DC 20460
(4503T)

EPA 821-R-07-001
March 2006



Use Attainability Analyses
and Other Tools for Managing
Designhated Uses

March 2006









Table of Contents

Table of Contents
= =0 OO RU PSP i
Overview of Case Studies: UAAs and Other Tools for Managing Designated Uses .................... Y%
Case Studies
Kansas and New Y Ork UAA WOIKSNEELS.........ociiieiierieeeseenie ettt snee e 1
Suspension of Recreational Beneficial Usesin Engineered Channels during Unsafe Wet
WEAhEr CONDITIONS .....cuviieiiieieieeie ettt e et e eesseesseenseeneesseenseeseesneeseeneensens 6
[...]
sewers and/or septic tanks coupled with a shallow groundwater table may be the
primary cause of elevated pathogen levels in the upper reaches of the watershed. The
shallow groundwater table is not unexpected due to the proximity of Red Mountain,
which comprises the southeastern portion of the Upper Valley Creek subwatershed.

Table 4-3: Selected ADEM Trend Station Data, 1997-2001.

Station Date Dissolved| T-PO4 [NO2/NO3| BOD-5 | NH3 Fecal
Number|(yy/mm/dd) | Oxygen | (mg/l) | (mg/l) | (mg/l) | (mg/l) Coliform
(mg/1) (col/100 ml)

VC-5 97/06/05 6.33 0.151 1.753 1.9 0.148 3600
VC-5 97/08/14 6.97 0.089 0.519 1.9 0.005 340
VC-5 97/11/19 10.20 0.095 1.069 1.5 0.005
VC-5 98/08/19 6.25 0.084 0.774 1.1 0.005 164
VC-5 98/10/14 7.15 0.005 0.649 0.5 0.005 114
VC-5 99/06/02 5.82 0.624 0.1 240
VC-5 99/08/04 6.12 0.029 0.5644 0.3 124
VC-5 99/10/13 6.73 0.043 0.052 1.5 0.878 240
VC-5 00/06/07 7.00 0.004 0.015 0.7 1.15 370
VC-5 00/08/09 7.50 0.018 0.551 0.6 0.015 310
VC-5 00/10/11 9.40 0.005 0.68 0.8 0.015 124
VC-5 01/06/06 7.25 0.07 0.221 1 0.015 270
VC-5 01/08/08 5.88 0.02 0.73 0.4 0.26 760
VAl 97/01/22 5.00 0.141 2.846 1.2 116
VAl 97/03/19 7.00 0.107 2.821 2.1 58
VAl 97/04/23 5.70 0.107 4.061 1.7 148
VAl 97/05/14 8.80 0.457 6.163 11
VAl 97/06/04 6.50 0.278 3.022 0.8 500
VAl 97/08/14 7.55 0.443 6.518 0.9 0.102 350
VAl 97/11/19 8.30 0.474 6.237 14 0.123
VAl 98/08/19 6.15 0.302 3.957 1.1 0.005 108




Station Date Dissolved| T-PO4 [INO2/NO3| BOD-5 NH3 Fecal
Number|(yy/mm/dd) | Oxygen | (mg/l) | (mg/l) | (mg/l) | (mg/l) Coliform

(mg/1) (col/100 ml)
VAL 98/10/14 7.24 0.409  5.382 0.6 0.005 27
VAL 99/06/02 5.80 0.115 2.009 0.2 184
VAL 99/08/04 5.58 0.478 = 5.2564 0.9 0.055 63
VAL 99/10/13 6.30 0.249  0.107 2 2.166 240
VAL 00/06/07 6.20 0.45 0.015 0.9 2.838 188
VAL 00/08/09 7.50 0.446 5.146 0.9 0.015 164
VAL 00/10/11 6.40 0.602  0.618 15 0.3 44
VAL 01/06/06 6.68 0.37 3.98 1.2 0.015 176
VAL 01/08/08 6.57 0.15 1.59 0.3 0.2 500

In summary, the primary chemical characteristics preventing Upper Valley Creek from
attaining ADEM'’s Fish and Wildlife use classification are dissolved oxygen and fecal
coliform. Data collected by USGS, EPA and ADEM during the past several years
validate the differences in water quality between Upper and Lower Valley Creek. The
Department believes the fundamental reason for the degraded water quality in Upper
Valley Creek is the widespread and intense urbanization of its watershed. These impacts
are a result of primarily non-point sources of pollution, such as urban runoff and
sanitary sewer overflows/leaks, which typically accompany older metropolitan areas
such as Birmingham.

Jefferson County, the operator of the regional collection and treatment systems, is in the
sixth year of a scheduled activities included in a Consent Agreement with the U.S. EPA.
Mitigation efforts by Jefferson County include rehabilitation of the sewer collection
system and installation of additional treatment facilities for wet weather flows at the
Village Creek and Valley Creek WWTP’s, as well as other WWTP’s in the Birmingham
Metropolitan area. The overflows from the system are currently a significant source of
nutrients and other pollutants to receiving streams in the watershed, including Village
Creek. Also, the City of Birmingham is currently conducting a flood water control study
with the U.S. Corps of Engineers and the U.S. Geological Survey. This study should be
completed by December 2002. The aforementioned mitigation activities should result
in improved management of water quality and quantity of the Village Creek watershed.

5.0 Biological Characteristics of Valley Creek

In 1989, the U.S. EPA conducted a comparative study of Village, Valley, Opossum, and
Fivemile Creeks. As a result of the study, EPA reported that Opossum Creek, a tributary
to Upper Valley Creek, appeared to be the most-stressed of the systems examined. Poor
habitat and deposits of tar-like substances were the key factors limiting aquatic life.
Short-term toxicity tests using the fathead minnow revealed growth impairment at one
station on Opossum Creek. The 1989 toxicity tests also revealed significant mortality to
the Daphnid on two of the five stations within Valley Creek.

10



In 1997, a U.S. EPA biological survey of Valley Creek documented significantly degraded
habitat at two of the three sampling stations in Upper Valley Creek with habitat scores of
66 and 64 versus 125 in the reference F&W stream. In addition, there were limited
pollution sensitive species present in the upper two sampling stations as evidenced by
the EPT index scores of O and 1. Fewer species of fish were also reported in the upper
watershed versus the lower. EPA biologists recommended not upgrading the segment to
F&W unless significant enhancements could be made to improve the stream habitat and
remove the sources of excess nutrients. Results of the study revealed that Opossum
Creek, scored the lowest, with a O EPT index, in comparison to the reference F&W
stream, which scored a 3.

In 1999-2000, USGS collected benthic macroinvertebrate data at two locations within
Upper Valley Creek. As shown in the following Table 5-1, evaluation of the
macroinvertebrate data collected indicate poor results in both EPT Family Richness and
Total Taxa Richness at stations VAL-1 and VAL-2, compared to the reference F&W
stream. USGS Station VAL-1 had the worst macroinvertebrate scores with EPT Family
Richness = 0 and Total Taxa Richness = 10. The USGS Station VAL-2, downstream of
VAL-1, also had degraded benthic macroinvertebrates, with EPT Family Richness = 2
and Total Taxa Richness = 24. The low scores reported at these stations are not
unexpected due to the degraded physical and chemical characteristics as discussed in
previous sections. The recent biological data collected for Upper Valley demonstrate the
significant improvements that will be necessary to improve stream habitat and water
guality to achieve the Fish and Wildlife use classification. The chronic aquatic life
protections required under Limited Warmwater Fishery, even though less restrictive
than F&W requirements, will be difficult to achieve. However, the Department believes
with continued remediation efforts by Jefferson County and the City of Birmingham to
improve stream habitat and water quality, the LWF classification is attainable for the
subject segment of Valley Creek.

Table 5-1: Birmingham Watershed Project, USGS Benthic Macroinvertebrate
Data, 2000-2001

Station ID Station Location EPT Family Total Taxa
Richness Richness
VAL-1 Valley Creek at 5th Ave and 7th Street 0 10
VAL-2 Valley Creek at Cleburne Avenue 2 24
Reference |Five Mile Creek at Nevel Road 8 38

6.0 Point Source Analysis & Water Quality Modeling of Valley
Creek WWTP, USX Fairfield, and Koppers Organics

A total of three point sources operating under NPDES permits are located within the
Valley Creek watershed. Of the three, two are major industrial discharges located on
Opossum Creek, namely USX Fairfield Works and Koppers Organics. Valley Creek

11



WWTP is the third discharge and is located on Valley Creek approximately 1.4 miles
upstream of the Fivemile Creek confluence. Valley Creek WWTP is considered a major
municipal facility and is owned and operated by Jefferson County. Refer to Attachment
1, Figure 1 for the location of these point sources.

Water quality modeling was conducted for the above mentioned point sources to predict
effluent limits that would be required for the various use classifications, namely, A&l,
LWF, and F&W. The study reach for the model extends from just above the USX outfall
on Opossum Creek to Bankhead Lake of the Black Warrior River. Results of the water
qguality modeling indicate that the Limited Warmwater Fishery classification is
achievable. According to the modeling results, Valley Creek WWTP would receive the
most stringent effluent limits as a result of the use classification upgrade of Valley
Creek. However, USX Fairfield Works and Koppers Organics would also receive some
permit modifications as a result of the upgrade due to their close proximity to Valley
Creek. These changes would primarily result in each facility being required to conduct
chronic toxicity biomonitoring at 7Q2 flow conditions. USX would also receive a slightly
more stringent BOD limit during the winter season. Water quality modeling shows the
dissolved oxygen sag below the USX and Koppers outfalls to be occurring in the
proposed LWF segment of Valley Creek, therefore the CBOD limit (winter only) for USX
was adjusted slightly to meet the dissolved oxygen concentration of 5 mg/l during the
winter season. See Attachment 4 for the current and predicted effluent limits of USX,
Koppers, & Valley Creek WWTP. Refer to Attachment 5 for the schematic diagrams and
model runs supporting the predicted limits.

The current design capacity of the Valley Creek WWTP is 65 million gallons per day
(MGD), however they were recently authorized by the Department to expand their
capacity to 85 MGD. The treatment system consists of mechanical screening, aerated
grit removal, pre-aeration and primary clarification. Biological treatment follows with
two stages of aeration and clarification. Effluent is metered, chlorinated and
dechlorinated prior to discharge. Biosolids are treated in the anaerobic digesters prior
to being dewatered by filter belt presses and/or drying beds. Dried biosolids are
blended with lime and then applied at the County’s beneficial land use site. According
to Valley Creek WWTP’s discharge monitoring reports (DMRs) the plant is operating at
very efficient levels and providing a high degree of treatment. For the period January
1998 through June 2001 the facility had an average wasteflow of 42.3 MGD, and average
effluent carbonaceous biochemical oxygen demand-5 day test (CBODs), ammonia
nitrogen (NHs3-N) and dissolved oxygen (DO) values of 2.0, 0.2 and 7.2 mg/I,
respectively (See Attachment 3).

The facility’s current treatment performance, demonstrates their capability to meet the
effluent limits necessary to achieve the water quality criteria required for the Limited
Warmwater Fishery classification. The Valley Creek WWTP will be required to conduct
chronic toxicity test based on a 7Q10 flow (F&W requirement) instead of the 7Q2 flow
usually required for LWF classified waters. The more stringent chronic toxicity
biomonitoring is required due to the close proximity (i.e. within 24-hour travel time) of
the WWTP’s outfall to the downstream F&W segment of Valley Creek. Table 6-1 that
follows provides the current and predicted effluent limits for the Valley Creek WWTP.

12



Table 6-1: Current and Predicted Effluent Limits for Valley Creek WWTP,
Water Quality Modeling, ADEM 2001.

2001 Modeling Results @ 85 MGD

Current Predicted Predicted
A&l Limits LWF Limits F&W Limits
Parameter Summer Winter Summer Winter Summer_ Winter
CBODs (mg/l) 8 14 8 8 4 8
NH3-N (mg/l) 1 2 1 1 0.5 1
TKN (mg/l) 3 5 3 3 2.5 3
DO (mg/l) 5 5 5 6 6 6

7.0 Conclusion

Results of the use attainability analysis indicate the following applicable factors as
defined by EPA are preventing the LWF segment of Valley Creek from attaining ADEM’s
Fish and Wildlife use classification.

» Human caused conditions or sources of pollution prevent the attainment of the use and
cannot be remedied or would cause more environmental damage to correct than to
leave in place; or

» Physical conditions related to the natural features of the water body, such as the lack of
a proper substrate, cover, flow, depth, pools, riffles, and the like, unrelated to water
quality, preclude the attainment of aquatic life protection uses; or

The use classification upgrade of Upper Valley Creek from Agricultural and Industrial
Water Supply (A&I) to Limited Warmwater Fishery (LWF) will provide the necessary
criteria to protect existing uses within the stream. The Department believes the LWF
classification is appropriate because it adequately characterizes the water quality
conditions that are reasonably attainable for this waterbody.

No currently available information exists that suggests that the F&W use classification is
attainable. Data presented in this document demonstrate nutrient enrichment and
highly elevated bacteria levels from monitoring locations in upper Valley Creek, both
upstream and downstream of permitted discharges. In general, water quality
corresponds to land use patterns in the upper and lower portions of Valley Creek.
Nutrient concentrations (nitrogen and phosphorus) are particularly high in monitoring
locations upstream of permitted discharges in upper Valley Creek. Excess nutrients,
combined with shallow depth, high water table, and increased light and heat penetration
from lack of shading produce dense periphytic algae and microbial communities whose
photosynthesis and respiration result in dissolved oxygen concentrations that frequently
fall below criteria levels for F&W.

In the proposed LWF segment, bacteria levels are consistently elevated above those

required for primary contact recreation, as provided in the F&W use classification
during June-September. The pattern illustrated by the data from Valley Creek show

13



variable levels at monitoring locations at various points along Valley Creek similar to the
variable pattern exhibited by data from nearby Village Creek. The analysis presented in
Attachment 6 demonstrates the correspondence of bacteria levels with the pattern of
precipitation in Village Creek, a pattern that indicates a strong relationship to nonpoint
sources.

Leaking sewer lines, domestic animal and wildlife populations, and leaking septic tanks
are nonpoint sources of both nutrients and bacteria to Valley Creek. Sewer overflows
are also a source of both nutrients and bacteria to Valley Creek that is driven by
precipitation. The Valley Creek WWTP currently achieves an extremely high level of
treatment. Jefferson County is estimated to expend $800 million to resolve sewer
overflows and replace leaking sewer lines. It is anticipated that this substantial capital
investment will improve water quality.

It is not currently possible to determine the percent contribution from the known
categories of nonpoint sources, nor is it possible to project the degree of success in terms
of measurable water quality improvements that will result from ongoing efforts to
resolve sewer overflows and replace leaking sewer lines. The available information
suggests that the magnitude of nutrient and bacteria levels, the variety of sources, and
the physical characteristics of the waterbody indicate that the F&W use classification is
not attainable, and the highest attainable use is LWF. Therefore, F&W is not designated
at this time as a result of a combination of human-caused conditions (that may not be
feasible to fully remedy) and natural physical conditions of the watershed unrelated to
water quality (e.g., high water table). However, as new information becomes available
that pertains to attainability of the F&W use classification, it will be considered and
water quality standards revised accordingly.

14



Attachment 1

WATERSHED MAPS



Attachment 2

Valley Creek Sampling Stations & Water Quality Data



(dLAMM JO weaaisumop)
u u u u u u A [ensiA 0'€6 9¢ peoy A1uno)|  I-VA
uoSJayar 1e 3aa4) As||eA
(dLMM Jo wreanysdn)
u u u u u u A [ensiA 6'VE abplg anuany| G-OA
w8T ¥e %9310 As|[en
sAanins
anssi] | AAlunwwo) elialoeg
ysid pue | |ebly pue pue ‘ (z1w)
ABAINS |1UBWIPSS ‘eleaqalianu] | sluswalg sjueinny | MOId ealy uondiiosag UoIElIS ail
yeluqeH | ped  d1yueg ‘ysl4| %eJl |SHvd sepronsed ‘peld |WEINS| j5u 104 o ; uonels
pajdwres pajdwes siajsweded :
saa1awelded [eaibojoig Jo adA] |[A1jend-ia1epn Jo Aousnbau 79 adA |

"Pa199]|0D k1R  JO sadA] pue suo11ed0T uoels puall INIAYV :2-Z 3lgel

u u u A A A A [ented 00¢ TT 81n0Y 1e 984D A3j[eA €-TTVA
] anuany| __
A A A A A A A elIed Toc auuNgs|D e X9a.) As|en ¢ IVA
] anuaAY U1, pue| _
A A A A A A A IBRIEd | V6V haang ungreseain Aejren, VA
sAanins